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Test Report
45 (Report No.): RTN-UN-1901-4004

B oah 2 R AISEHRARGY AL

Sample Name: Rechargeable Li-Polymer Battery Pack

5 2. LGOYNS7?

Sample Model: LGOYNS57

LIt B AL R HTRR IR B AT R A ]

Consignor: Dongguan Amperex Technology Limited
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oo o & " )
BeRA T R R WiRER] G
Sample name Rechagealile Lipalymet Test category After testing
Battery Pack
¥ Fgp] L - s
ﬂinuﬂ = LGOYNS57 ﬁnn*ﬁ:% H;{H 2019-01-26
Sample model Accepted date
= a2
PR 7.3V 15.4Wh W H 2019-01-29
Sample specification Test start date
T T M. TH
Sample quantity (pcs.) Test end date
E R DA REEHTREE R A IR A 7]
Consignor Information FAE AT HhE U AN AR
Consignor address West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
& R H8 7] Z2 6L
Manufacturer Name To entrust unit
1 X 7 ] 2= R L hE
fill 1 w1 E B Manufacturer address To entrust unit address
Manufacturer Information HLiE 50 / HLF IRA /
Telephone Number E-mail
Website
WA SEA AT BREERE: 15°C -25°C; BREGRIE: 45%~75%
L e Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
PRSI WA RNRE AR, B
Appearance Silver Nylon/Al/PP compound film, White Label
BeAE «RTak sy AR dET-I»
N ——— ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
WA 7 R e e

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R R JREREY #REh. i AMERAENEG BRHE BEFEHL. SREIECR

WA H A i I 24 . = 3
Test items Altitude simulation, Thermal test, Vibration, Sh_ock, External short circuit, Crush,
Overcharge, Forced discharge
SR, FAEMFABEE TRt e g s AR AR T
WAL ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 k) BR
Benclusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
AN 5 #
Testers S ‘% T’#‘E
it A\ 53 .
Compiler Fz,f\m
!
W%
Checker
Lelh
S #nthh: BAMIEA
Approval Cai JingJing: Technical Director

ST AR

Guo Jiali: Center Director
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P in i S 1 B
Sample description and description
H Al FE AR A =
anmlqcflfﬁme Rechargeable Li-polymer jﬁ ?] LGOYNS57
P Battery Pack -
= =
A ' 2110mAh b L TR 73V
Rated capacity Nominal voltage
4
e -
Chemical composition
Tﬂi’ii‘ii{fm BRI R HLAE B 105347 75H (0.5Cmin Max to 8.4V, then CV to 0.02Cmin)
MR AR

Test using a program

2 IR S P A A A T A R B R AR U (0.5Cmin Max to 6.0V)

AR i

Test sample image

B1: IE@

Figure 1: positive

B2 R

Figure 2: negative

B 3: iR

Figure 3: Logo

Form No.: QF-QSP-LAB-1047-06C

£ )T



& 445 Report No.: RTN-UN-1901-4004 Page 3/11
_— T > B bR s £y
=322 WA T B & #% *ﬂ‘#&%*ﬁh‘&%%ﬁ% ﬂuﬁ%% Iliﬁ nl‘g B
Standard requirement or the clause Test
No. Name of test Test result . Remark
number of standard conclusion
BAE «RTEkfyaia il W
| %Eﬁ?ﬂ REFMY A% T1; UN Manual of Test and ﬂﬂﬁﬁ 1 ﬁ'% /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
A BREE «KTFakiysiimdilss {5
9 iﬁﬁ]’igﬁ FRHEFAM %3 T2; UN Manual of Test and m[‘ﬁ% 2 %ﬁ /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1,383 | See Appendix 2 Passed
Test 2
- B E «RTREREEaEE S
3 2l R 858 T3; UN Manual of Test and J‘n-‘m;j‘i'% 3 ‘S‘*ﬁ /
Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
Test 3
BEAE «RTEEAEnNaH N i
4 M FRHEFEMY 1838 T4; UN Manual of Test and E'_,Hi]‘i% 4 /'%*g /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
Test 4
A FRELRE BAE LT SWERNELT R
5 External FEFM» 1858 T5; UN Manual of Test and mﬁﬁﬁ 5 ﬁm /
Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 5 Passed
short-circuit Test 5
BREE «RFEREDERNENTH K5
& ﬁ]}_{/ﬁﬂ} FRHEFM A5 T6; UN Manual of Test and Eﬂﬁi% 6 GLi i
Crush/'lmpact Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
Test 6
n BEE «RTRESIEiHnERE Rk
7 ﬁﬁﬁ% FRHEFAY K38 T7; UN Manual of Test and W‘Fﬁﬁ 7 G /
Overcharge Criteria ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 See Appendix 7 Passed
Test 7
| BAE «RTaR s RS AR
8 ﬁfﬁﬂﬁilﬁ FRHEFE M i3 T8; UN Manual of Test and mﬁﬁ'ﬁ 8 i /
Forced discharge Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
Test 8
WA H /
Test items
i 4R
MRS ik
Name / Post /
Subcontracted test condition SRERE code
Subcontracted
Laboratory HiyHE / L3S ]
Address Tel.
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ia=2 | WA EH 42 5% e BEARLAL
No. Name of test items Altitude simulation
a R 4./ Before test WA 5 After test R FARUE | Wik
e TR el Ntk T Residual oA
SampleNo. | P R | FBAUE | ORI | FERE | o OCV | Test
m; (g) U; (V) m;(g) U; (V) (%) result
=R S-S L
N5719011800610 leye fully 69.0763 8.373 69.0706 8.353 0.01% 99.76% O
charged
B ETHR
N5719011800589 Teye fully 68.9370 8.371 68.9316 8.350 0.01% 99.75% 0]
charged
keI
N5719011800889 leye fully 69.1483 8.372 69.1426 8.351 0.01% 99.75% O
charged
HiRSE 2T
N5719011800555 leye fully 69.1094 8.370 69.1038 8.349 0.01% 99.75% 0
charged
25 WseLTH
N5719011801410 25cyc fully 69.0778 8.376 69.0714 8.355 0.01% 99.75% O
charged .
25 gL TEH
N5719011801423 25cyc fully 69.2207 8.376 69.2142 8.355 0.01% 99.75% (0]
charged
25 e
N5719011801431 25cyc fully 68.9365 8.371 68.9295 8.353 0.01% 99.78% O
charged
25 KLt
N5719011801328 | 25cye fully 69.2687 8.376 69.2616 8.358 0.01% 99.79% @]
charged
PAFEH

¥ L-MR; V-HESG Dk R-BEEEG; F-RAG O-Fitie, FHFR, TR, TR, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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F5 3 WikBH &K | WERR
No. Name of test items Thermal test

o AR : FswE | Wik
- %nn&%}‘ MR /T Before test Wik 5 After test R St s
ample Mass loss

Sample No. prin it | FEERE | RE | FRAE | o OCV | Test
m (2) U (V) my () Uz (V) (%) result

HiksE e
N5719011800610 leye fully 69.0706 8353 69.0778 8.206 -0.01% 98.24% @)
charged

HRSEETIH
N5719011800589 leye fully 68.9316 8.350 68.9374 8.195 -0.01% 98.14% 0]
charged

HiKTE2RR
N5719011800889 Leye fully 69.1426 8.351 69.1483 8.204 -0.01% 98.24% 6]
charged

HREETH
N5719011800555 leye fully 69.1038 8.349 69.1094 8.198 -0.01% 98.19% @)
charged

25 W ETh

N5719011801410 | 25cyc fully 69.0714 8.355 69.0778 8.199 -0.01% 98.13% 0]
charged

25 WELTEH

N5719011801423 |  25cye fully 69.2142 8.355 69.2207 8.202 -0.01% 98.17% (@]
charged

25 WHEETEH

N5719011801431 25cye fully 68.9295 8.353 68.9360 8.198 -0.01% 98.14% 0]
charged

25 WmEILH

N5719011801328 | 25cyc fully 69.2616 8.358 69.2677 8.200 -0.01% 98.11% 0
charged

PYF=EH

H: L-IR; V-HESG DK R F-RK; O-FGtiR, FHE, TR, TR, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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F5 3 W0 4455 Rzl
No. Name of test items Vibration
= AR WX A Before test iR )5 After test R FAxaE | Wk
HaRS St hifie [ Residual GEEL
Sample No. i Rt | FBBIE | RE | FRRE | o, OCV | Test
m@ | UN) | mg Uz (V) (%) | result
HKsETE
N5719011800610 leye fully 69.0778 8.206 69.0753 8.203 0.00% 99.96% O
charged
Bk ELTTH
N5719011800589 leye fully 68.9374 8.195 68.9355 8.193 0.00% 99.98% @)
charged
HiRmEETH
N5719011800889 leye fully 69.1483 8.204 69.1464 8.201 0.00% 99.96% O
charged
kLT
N5719011800555 leye fully 69.1094 8.198 69.1080 8.195 0.00% 99.96% O
charged
25 WsE LT
N5719011801410 25cyc fully 69.0778 8.199 69.0759 8.196 0.00% 99.96% (6]
charged
25 KT
N5719011801423 25cyc fully 69.2207 8.202 69.2185 8.199 0.00% 99.96% 0
charged
25 KELTH
N5719011801431 25cye fully 68.9360 8.198 68.9342 8.195 0.00% 99.96% (@]
charged
25 W ATLH
N5719011801328 | 25cyc fully 69.2677 8.200 69.2661 8.197 0.00% 99.96% O
charged
PIFEH

¥ L V-HESG DA R-BEE; F-RJG O-Fitie, FTHEFR, Tk, TR, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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Facs 4 WA T B 2 Mt
No. Name of test items Shock
. R RS WAl Before test iR )5 After test R FARE | W
Ha%s Samnle s Residual | #HR
Sample No. status J & Fr g L R TF % v He (%) OOCV Test
m; (g) Uv) | m Uy (V) (4) | result
RS
N5719011800610 Leye fully 69.0753 8.203 69.0753 8.202 0.00% 99.99% O
charged
HREETH
N5719011800589 leye fully 68.9355 8.193 68.9352 8.191 0.00% 99.98% O
charged
kLT
N5719011800889 leyc fully 69.1464 8.201 69.1460 8.200 0.00% 99.99% 0
charged
HiksEETTH
N5719011800555 leye fully 69.1080 8.195 69.1080 8.194 0.00% 99.99% 0
charged
25 WspdeTom
N5719011801410 | 25cyc fully 69.0759 8.196 69.0755 8.195 0.00% 99.99% @,
charged
25 W ATl
N5719011801423 | 25cye fully 69.2185 8.199 69.2182 8.197 0.00% 99.98% O
charged
25 LT
N353719011801431 25cyc fully 68.9342 8.195 68.9342 8.194 0.00% 99.99% 0]
charged
25 fsedTo
N5719011801328 | 25cyc fully 69.2661 8.197 69.2656 8.196 0.00% 99.99% 0
charged
PAFZEH

¥ LR V-HESG D R FHRk; O-XoitiR, JTHER, TRk, Tmi, TEkK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5y 5 WA E &R AhER LR
No. Name of test items External short circuit
=}

N5719011800610 lci?ﬁﬁﬁfg . 56.8 o) /
N5719011800589 | FUSEERM 56.7 0 /
N5719011800889 ];f;ﬁ‘uﬁﬁﬁfg " 56.2 0 /
N5719011800555 ljfcﬁﬁhfz* e 55.4 0 /
NS719011801410 | o FRERE 56.8 0 /
NS719011801423 | s FRERn 566 0 /
N5719011801431 | o HHERS | 56.2 o) /
N5719011801328 e 55.5 o) /

25cyc fully charged

PFEH

¥ D-fiffk; R-ER; F-Rok; O-Tofiffk, iR, kK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e ) WRTA&R |

No. Name of test items Crush

(=]
0218C6360168 ]jiﬁﬁiﬁfiﬁw 20.4 0 /
0218C6360205 | | JESWER 21.2 0 /
0218C6360338 | | JTASER 21.9 0 /
0218C6360312 1§i§ﬁ£fﬁi§w 57 0 /
0218C6360298 lcﬁ*’s‘oijﬁﬁﬁy 21.1 0 /
0218C6360105 252cj§§(fﬁ/cﬁity 20.9 o} /
0218C6360101 2;§j§;gfﬁﬂiw 20.6 0 /
0218C6360251 2;§f§£gfﬁzzw 20.7 o) /
0218C6360226 | 2 j’g;ﬂﬁiw 21.0 0 /
0218C6360335 253&5%’?;& 20.3 0 /
PITFEH

i D-figk; F-RAK; O-FTffk, k.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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b - AT H AR TTREEFEH
No. Name of test items Overcharge
VERTE RS R MR R #E
Sample No. Sample status Test result Remark
N5719011801390 é*ﬁﬁﬁfw 0 /
N5719011801395 | HREERE o /
N5719011800934 liﬁﬁﬁz g o) /
N5719011800888 ﬁ;ﬁﬁﬁé e 0 /
N5719011800914 | 2 ﬁﬁﬁﬁi - 0 /
N5719011800883 | 2 KAELR 0 /
N5719011800935 | 25 KETR 0 /
N5719011800920 | 2 cﬁiﬁigﬂ ; 0 /
PLFZEH
H: D-fifdk; F-RRA; O-Jofifdl, JilX.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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g ) WRGEZH | WL
No. Name of test items Forced discharge
MRS R WA &
Sample No. Sample status Test result Remark

0218C6360206 lcfﬁffsﬁfge ) 0 /
0218C6360267 lcﬂﬁﬁfﬁfg y 0 /
0218C6360399 lcfgﬁiﬁfg y 0 /
0218C6360033 lcfgﬁiﬁﬁﬁfge ; 0 /
0218C6360230 ,cfrﬁl":ﬁcﬁﬁfg " 0 /
0218C6360234 ]cwﬁfﬁfl’jﬂﬁﬁﬁg . 0 /
0218C6360209 lcfg?iﬁfge p 0 /
0218C6360345 ch}ﬁ?{fﬁigﬁ g 0 /
021806360195 lcffﬁfiﬁfg y 0 /
0218C6360211 mfgﬁfi’ﬁge : 0 /
0218C6360083 | 25 ﬁﬁﬁi@d 0 /
0218C6360052 | , ﬁﬁﬁﬁge . 0 /
0218C6360368 | 52 ﬁﬁﬁfm . o) /
0218C6360296 | .2 ﬁfﬁﬁige p 0 /
0218C6360048 25;2 ﬁ?ﬁiﬁg s 0 /
0218C6360057 | o2 WEERE 0 /
0218C6360203 | , 2 KEEHE 0 /
0218C6360058 | o> ﬁfﬁfﬁge . 0 /
0218C6360015 | .2 ﬁffﬁﬁg ” 0 /
0218C6360286 | S;i ﬁfﬁﬁﬁgﬁ . o) /
H: D-fifk; FRK; O-Jfifdk, Tolk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L. & To AL = A FE TR

The test report is invalid if not affixed the official seal of the laboratory to it.
2. KR A SRR

The test report is invalid if it is blotted out.
3. IEMERATHMEE R, DO P mAR.

The conclusion of the consignation test is only valid for the provided sample.
4. AR A R, BT REIRE 2 H R TR A RS B AR o

Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. BREHEREARLEEFREAFA, Au]iBaEil.

This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

REHREIE P A R A A Ll =
Dong guan Amperex Technology Limited Central Lab

Hihk: AR RS TR LIRS Tl P 1 5

Addr.:. West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLiE Tel. : +86-0769-88989149

f&E Fax.: +86-0769-88989483

Wik Website : www.atlbattery.com




